



益阳市华昌锑业有限公司
Yiyang City Huachang Antimony Industry Co.,Ltd

质量证明书
QUALITY CERTIFICATE

| | | | |
|---|--------------------------------------|-----------------------|----------------------------------|
| 产品名称 COMMODITY | 三氧化二锑 Antimony Trioxide | | |
| 牌号 GRADE | Sb ₂ O ₃ 99.80 | 标准 STANDARD | GB/T4062-2013 |
| 净重 NET WEIGHT | 20 T | 袋(件)数 NO.OF BAGS | 800 包 800 BAGS |
| 批号 LOT NO. | 212-407 | 日期 DATE | 2021年12月27日 December 27, 2021 |
| 化学成分 Chemical Composition (%) | | | |
| 三氧化二锑 Sb ₂ O ₃ | 99.80% | 氧化铜 CuO | 0.0018% |
| 氧化铅 PbO | 0.037% | 硒 Se | 0.00017% |
| 三氧化二砷 As ₂ O ₃ | 0.02% | 镉 Cd | / |
| 三氧化二铁 Fe ₂ O ₃ | 0.001% | | |
| 物理性能 Physical Property | | | |
| 白度 Whiteness | 96.5% | 平均粒度 Particle Size | 1.0µm |

电导率 2.01 µs/cm

检验结果
RESULTS OF INSPECTION _____

检验员: 02 09
INSPECTOR



THE CENTRE OF QUALITY EXAMINING

本公司已通过ISO9001质量管理体系认证和ISO14001环境管理体系认证
Our company have passed the certification of Quality Management System (ISO9001) and Environmental Management Sytsem (ISO14001)

